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UN38.3 Test Report

Samples Name LFP LITHIUM-ION BATTERY PACK

PR BERRER B r A
Model
V10
Zith=s
Applicant Shenzhen Voltsmile Energy Technology Co., Ltd

ZFLEAL BYIR LR A R A F

{ @ik T % FH R AT
™" ksieN(Ghangd )T@,t g Co., Ltd.

RERNEHE

West Side of 1/F., Building C, Zone A, Fuyuan New Factory, Jiujiu Industrial Park, Minzhu, Shatou, Shajing, Bao'an District, Shenzhen,
Guangdong, China
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General Information

LFP LITHIUM-ION BATTERY
Sample Name Model Name
PSSR Pk e Vw

TRl Py 2
Rating Watt-hour
SRR 51.2Vd.c., 100Ah KR 5.12kWh
Dimension % Z Weight _
R~ (TWAL) 133.0%470.0%*442.0 (mm) BB Appr.: 41.6kg
Sample Status Good Sample Information | Battery (16S1P)
RS R1F HafE R Y (16 & 1)
Applicant Shenzhen Voltsmile Energy Technology Co., Ltd
YA RIS REVE R A BR 2 7]

Applicant Address

1st Building Excellence Times Square, Level 26, 4068 Yitian Road, Futian District,
Shenzhen, 518000 Guangdong P.R. China

s I 1 A 70 2 A 2 P B 4068 5 81 147k 2610
Factory Huizhou Voltsmile Energy Technology Co., Ltd
EFEL] B RAERERL B PR A 7]

Factory Address
A= Hihk

4th Floor, Factory 3, Minhua Smart Home Drive System Park, No. 433 Xinhe Avenue,
Daya Bay West District, Huizhou, Guangdong P.R. China
I AR AR B T R SIS Y DO A K433 5 B B BE X K8 R el (X 3R] P 5R4)Z

Factory Telephone

Vg W <R

Factory Email

+86-755-23813800 | - 1 pses

yuan.he@voltsmile.com

Factory Web
AR LT MR

Test Method & Criterion
R0 T5 15 R A e br e

UNITED NATION “Recommendations on the TRANSPORT OF DANGEROUS
GOODS, Manual of Test and Criteria ” ST/SG/AC.10/11/Rev.7/Amend.1 38.3

BRa (T ahndh B i i SR R AT E T ) S-EBT R IZIE 1 28 38.3 Y

Testing Laboratory

A I AL

KSIGN(Guangdong) Testing Co., Ltd.
" ARBHEB AR RS A BR A 7]

West Side of 1/F., Building C, Zone A, Fuyuan New Factory, Jiujiu Industrial Park,
Minzhu, Shatou, Shajing, Bao'an District, Shenzhen, Guangdong, China

?%%?%ﬂllﬁiiﬁ@?&“#?ﬁiéi&"%ﬁlz%B‘EMLI&UZ%%@}—%}?}—)%A!ZC%#EE
i, 518104

Sample Receiving Date Test Date
202 1 2 : 202 1 2 2
Conclusion The samples has passed the test items of UNITED NATION “Re mu
MR &8 the TRANSPORT OF DANGEROUS GOODS, Manual of Tes
ST/SG/AC.10/11/Rev.7/Amend.1 38.3.%Z K tf il L BE A [
AW ARG B HET M) SE-BETHGIZIE 158 38.3 15 & Tk
Seal /&%
Date of issue/Z& % H#j:
Tested By: Checker: Approver:
i % 8 ,% Wt mﬁi" it 7}25 ) %
Test Engineer WD Project Engineer Technical Director

KSB_TRF No. UN38.3_R6
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Test Summary Lists

WA EIR

Test No. Test Iltem Test Results Conclusion
Mg = M H M4 R AT
. : / i See Appendix 1 Passed
T1 Altitude simulation / /& & #4) W1 e
L See Appendix 2 Passed
vEL
T2 Thermal test / & fE i35 W2 L
7 Dt See Appendix 3 Passed
I
T3 Vibration / #2111 T %3 ey
4 7 See Appendix 4 Passed
VIl
7 s See Appendix 5 Passed
T5 External short circuit / #1%i % i% S e
% N/A N/A
v See Appendix 6 Passed
i N,
Crush/ j:}l}j_i EBH%6 /El\*%
. See Appendix 7 Passed
j‘ i3
T7 Overcharge / iLfE 78 W7 L
) Gy See Appendix 8 Passed
| Ml
T8 Forced discharge / 5 1] 0 Ha 3, L8 ot
1) Impact test applicable to cylindrical cells not less than 18.0mm in diameter.
IS T EAA /DT 18.0mm R TE .
2) Crush test applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0mm in
diameter.
Remark PG T EAE . $OR. MM/ S BT 18.0mm [ BT Bt .

H/E 3) Batteries or single cell batteries not equipped with battery overcharge protection that aredesigned for use
only as a component in another battery or in equipment, which affords such protection, are not applicable
to overcharge test.

RPN FEARBRIP R E it BEOR R AR B A o — Ao i B 78 O 25 B 1) i M A B o R
B R A, TR R K
Test Item Sample No. Sample State
W § FE g5 FE RS
At first cycle, in fully charged states
B01~B02 A = “ N
. FANARBCEE, EERABRES
G0 b0k After 25 cycles ending in fully charged states
F5N AR, e ARE
CO1-cae At first cycle at 50% of the design rated capacity
A FUA T Y 50% T BUE B ERAS
coe 16 After 25 cycle at 50% of the design rated capacity
55254 TR JE 3 50% B iHA e 2 IR AS
At first cycle, in fully charged states
B05~B06 i L i &l T
T7 Eﬁ'l | ?EBQEEH /E;H’ Tﬁé?ﬁ EE’H(H:“
bo7 a0n After 25 cycles ending in fully charged states
F5M A, BaeaEREs
At first cycle in fully discharged states
Cl1~C20 p 4 K g
T8 ﬂ%l | ?EﬁQEEH /E;H’ )'Déﬁjl EE’H(M:»
o After 25 cycles ending in fully discharged states
F25 ATCRE I, e HARAS

The above samples have been charged and discharged cycles by the factory as required before the test.

#UE: PAEARRSh DBl i L) 4% ERAEAT e BORAE A b B

KSB_TRF No. UN38.3_R6
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Appendix 1
ffR 1
Test Items Altitude simulation
M H T EE AR AT
i Test procedure
/ M5 PR
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hour at
ambient temperature (20+£5C).
Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.
G RS L AE PR B (2025 °C) T, M A7 A2/ T35 T-11.6kPalfy 5 71 F /b 75 /Mt
R S I N R B TEBIN. BHER. k. TR ke, IF B AN AL
B A TS 5 T B FEL AN b T AR HEAT IX — B0 BT HLR 1K) 9096 (56 45 T8 IR 2 By H s
HLBR AR ) .
1 Result
/ Iiaah R
\‘I’" 2L 3]-“ » o
Before Ml i After M5 Mass loss | Residual
Sample No. L ocv Test result
e Mass Voltage Mass Voltage ik Fl2 R Sk ss B
/ B b o B TT % B i o B TS B (%) /((‘%) o
(kg) V) (kg) V)
BO1 41.60 52.95 41.60 52.93 0.00 99.96 (0]
B02 41.54 52.94 41.54 52.91 0.00 99.94 (0]
BO3 41.50 52.91 41.50 52.88 0.00 99.94 (@)
B0O4 41.57 52.93 41.57 52.91 0.00 99.96 (0]

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than

90 %.

e L- MR V- #ES; D- fiE; R- 3 F- ek
O- it ILHA . Toffk. TR, Tl k. TlEHA. HELANDT 90 %.

KSB_TRF No. UN38.3_R6
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Appendix 2
fR 2

Test Items
T H

Thermal test
i G

2.1

Test procedure
bl

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+
2°C, followed by storage for at least six hours at a test temperature equal to -40+2C. The
maximum time interval between test temperature extremes in 30 minutes. This procedure is to
be repeated until 10 total cycles are complete, after which all test cells and batteries are to be
stored for 24 hours at ambient temperature (20£5°C). For large cells and batteries, the duration
of exposure to the test temperature extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.

W HEH FRLAE R BE 9 7242 C ISR R IAE A DT 60/, SRJ5, AEIREE-40+2° C & 1F FICAAA
BTN, AN IR FEIRI R (B fa A K 30min, B HRAE EIRPIRE R0/, ARG, KHAEE
i JE 2045 C 1 254 RICE 244/ o 0 T RBS b AN Byl , B T Ao a6 ik FEE 1 B ) 22 7
B2/ o

RIS I ST E B UK. BB THER. k. TR, I B AR Bl
B VAR RS 5 1 TT B8 B AN T AR AT IX — 130 AT AL R 1K) 90% (56 4 i AR 28 A a6 FiL vl B
HTHERSN) .

2.2

Result
ik gk

Sample No.

ERTE R

Before |1 A After i f5 Residual

Mass
F b Jit 1
(kg)

Voltage
TF i L
V)

Mass
b i B
(kg)

Voltage
T i e
V)

Mass loss
JR R K
(%)

ocv
AR LS
(%)

Test result
ML R

BO1

41.60

52.93

41.60

52.65

0.00

99.47

B02

41.54

52.91

41.54

52.62

0.00

99.45

BO3

41.50

52.88

41.50

52.61

0.00

99.49

BO4

41.57

52.91

41.57

52.60

0.00

99.41

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than

90 %.

e L-R; V- HES; D- R R- B3 F- 2k,
O- it JTHE R k. o, ok, LlERL. HEA/NT 90 %.

KSB_TRF No. UN38.3_R6
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Appendix 3
fR 3

Test Items
a1 H

Vibration

IRzh

3.1

Test procedure
ML IR

Cells and batteries are firmly secured to the platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a
sinusoidal wave form with a logarithmic sweep between 7Hz and 200Hz and back to 7Hz
traversed in 15minutes, this cycle shall be repeated 12 times for a total of 3 hours for each of
three mutually perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more
than 12kg (cells and small batteries), and for batteries with a gross mass of more than 12kg
(large batteries).

For cells and small batteries: from 7Hz a peak acceleration of 1gn is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 8gn occurs (approximately 50Hz). A peak acceleration of
8gn is then maintained until the frequency is increased to 200Hz.

For large batteries: from 7Hz to a peak acceleration of 1gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency increased
until a peak acceleration of 2gn occurs (approximately 25Hz). A peak acceleration of 2gn is then
maintained until the frequency is increased to 200Hz.

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.

W PO R 7R [ M 22 e AE IR G I G 1l b, SRS TTIRIRSN . RBNLAIESZEIE, L 7HZ 39hn %
200Hz, G HRAEIE] THZ y—MEF, — MEFFRS: 15 73 B BEE . B4 AR A L i A
EAHAHREE T EPEIS 12 1k, BATT I3 3 AN o et — AR T [a) 0 2 e HE ELAT: i 1Y
P8

XFF B A KT 12kg HIAE il (LA A/ B i) RS Bl ad 12kg f Bl R fs ), B AN A
X RS AN, B0 N THZ TR ORES 1gn s KN E BB 18Hz, AR
PRIGLREFAE 0.8mm (S fkF% 1.6mm) I N B 3 i Knid ik 3 8gn (21 50Hz), #i
K I0IE B R FFLE 8gn B EIAZE %] 200Hz .

TR HLM, XEEN: A THZ FFAEOREF 1gn B R FE BL 24 18Hz, SR 514 IRIE O/
FFLE 0.8mm (& e 1.6mm) I8 N4 B 2 e K 2L F) 2gn (12217 25Hz), 4 s Kinid
FEARFFTE 2gn B 250548 1 #) 200Hz.

I HUS B I R R R, TR, THR. TR, TRARMTEMEE, I B A% i
s AL RIS 5 A TR B R AN D T HAE AT X — B AT R Y 90% (GG BUEARAS I 5 f i Bl
RSN .

3.2

Result
Ak 2t B

Sample No.
(R RE

Before I3\ H After i f5 Residual

Mass loss

ocv
NGNS
(%)

Test result

Mass Voltage 777
g Tk 5

B bt o TF it L I
(kg) V)

Mass Voltage
FE & T % L
(kg) M)

USEiES
(%)

KSB_TRF No.

UN38.3_R6
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BO1 41.60 52.65 41.60 52.62 0.00 99.94 (0]
B02 41.54 52.62 41.54 52.60 0.00 99.96 (@)
BO3 41.50 52.61 41.50 52.59 0.00 99.96 @]
BO4 41.57 52.60 41.57 52.57 0.00 99.94 (0]

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than

90 %.

vE: L- s V- HEAG D- A R- BERY

F- Ak

O- it JHE R Joffk. BRiR. Jolg k. LRENA. BEIA/NT 90 %.
Appendix 4
fi% 4
Test ltems Shock
T H ity
41 Test procedure
' M0 R

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which
will support all mounting surfaces of each test battery. Each cell or battery shall be subjected to a
halfsine shock of peak acceleration of 150gn and pulse duration of 6milliseconds. Alternatively,
large cells may besubjected to a half-sine shock of peak acceleration of 50gn and pulse duration
of 11 milliseconds. Each battery shall be subjected to a half-sine shock of peak acceleration
depending on themass of the battery. The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The formulas below are provided to calculate
the appropriate minimum peak accelerations.

e T PSP R L P U A P SR e AR IR A B b, SOBR SR B LM ) P AT 22 B LS
22 WA A B 150gn ARk h 15 SEI 18] 6ms 2 1E 520 s K LS 5 48 52 WA s 52 50gn A1 fik
MRFEEI [A] 11ms [¥) 24 1E 52 8 bl B A FLI 5 28 52 2 1E 52 38 ks 1R U okt J32 B v . el 1 I
o AN BRI ZEIT 1AL g 6ms, KAIHIDNY 11ms. PUT SR B 2 20 SR S0d & 1 B /) g
RIS

Battery Minimum peak acceleration Puls_e
duration
150 gn or result of formula
batteries mass* 0
Acceleration(gn)=
whichever is smaller
50 gn or result of formula
30000
Large ’ 11 ms
batteries / mass
Acceleration(gn)=
whichever is smaller

Note: “*” Mass is expressed in kilograms

Each cell or battery shall be subjected to three shocks in the positive direction and to three
shocks in the negative direction in each of three mutually perpendicular mounting positions of the
cell or battery for a total of 18 shocks.

KSB_TRF No.

UN38.3_R6
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Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged

states.( NOTE: Mass is express in kilograms)

BEAS FLO B L ATAE = A BAR A B G 22 T L IE T A = kbils, B IROT AR =R
i, SIEAEZ 18 k.

B i DN VI R 8 27 SN e I £ I 0. 4 NN 0 1 €7 L 095§ = I & 3 e o
R E R AR 1S Ja BT FE AN D T AR HEAT X — B0 BT B R 90%6 (58 ATl FEUIR A a6 H s
BERERA) .

Result
o kg
RSl IR i
Before Ml Hi After it Mass loss | Residual
Sample No. W7 ocv Test result
B L 2 Mass Voltage Mass Voltage AR 2t ik 2
- b o B TP L FF ity o TT % L (%) ”([%) o
(kg) V) (kg) M)
BO1 41.60 52.62 41.60 52.59 0.00 99.94 o
B02 41.54 52.60 41.54 52.58 0.00 99.96 O
BO3 41.50 52.59 41.50 52.56 0.00 99.94 0]
B0O4 41.57 52.57 41.57 52.53 0.00 99.92 O

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than

90 %.

e L- MR, V- #E5; D- iR R- 3 F- K
O- il THAR . Tfffk. TR, Tl k. BlEHL. HEELA/NT 90 %.

KSB_TRF No. UN38.3_R6
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Appendix 5
ff2 5

Test Items
T H

External short circuit
AR %

5.1

Test procedure
WP IR

The cell or battery to be tested shall be heated for a period of time necessary to reacha
homogeneous stabilized temperature of 57 + 4 °C, measured on the external case. This period of
time depends on the size and design of the cell or battery and should be assessed and
documented. If this assessment is not feasible, the exposure time shall be at least 6 hours for
small cells and small batteries, and 12 hours for large cells and large batteries. Then the cell or
battery at 57 + 4 °C shall be subjected to one short circuit condition with a total external
resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57 + 4 °C, or in the case of the large batteries, has decreased by
half of the maximum temperature increase observed during the test and remains below that
value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly, no rupture and no fire within six hours of this test.

F Tt B B B it A e IR LA BME IR ST £ 4 °CJa, FRATAME AR . FL% (B[R] B T HEs
BB H RN AT, JER B AE R AR IZ VA Tt AT, B4 /) B GESAR /) F b Jo I
B 22 /6 /N, K RO K FB R B IS [B] 22 /0 1278 o AR5 B S B R AES 74 CH IR T 252 — 4N
fE /N T-0. 1 Q) Ah 5 H 2% A B

HL S B L IR PE 257 +4°C 2 J5, RIS 8] 75 RS20 /N, K7 He il 2 R P R R B B IR T B — 2
FORFR. FERRA IR P B 22 /0 MAEIA BEIR B2 P b7 . WS s il A iR AN I 170°C, JF AL
R JE6h N RLTCARIAR . TCRIER AT RRRE -

5.2

Result

Mk s R

Sample No.

PG5

Max. External Temperature Test result

P it R T ¢ et 2 (°C) Mikas R

BO1

58.4 O

B02

58.2 @)

BO3

58.6 @)

B0O4

58.3 o

Note: D- Disassembly, R- Rupture, F- Fire, O- No disassembly, no rupture, no fire, test sample external
temperature does not exceed 170 °C.

vE: D- Bk R-B5%E; F- itk O- TR, BaEZ. ok, TRAES R MR EA BT 170 °C.

KSB_TRF No. UN38.3_R6
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Appendix 6
& 6
Test Items [limpactf# if;
AT H X Crush#% &
6.1 Test procedure
/ A B
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached.
(a) The applied force reaches 13kN + 0.78kN;
(b) The voltage of the cell drops by at least 100mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.
Cells and component cells meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly
and no fire during the test and within six hours after this test.
Wi L O BT A RS TBAE AP T Z ()5 s o 35 IR AE 26— il fl BAZY 1.5em/s {18 2 18 15 i3t
17, HEIFE=AGI —& 2 ik
(@) 5 7115 %] 13kN+0.78KN;
(b) O HL R FE A/ IA 3] 100mV;
(c) FEL I J5 A e W] L B AR T 2270 50%.
— HORBI K T, R 100mV 80 fUS AR i 50%,  H ) Mgk .
RIS A B H I Y ZH R R S A MR EE AN I 170°C,  IF B AR RIS I AR R AHAIG 5 6 /DB PN N e A
. TERER . A
Result
£ ks
Sample No. Max. External Temperature Test result
) il 2 18 B il 2 (°C) M SE R
co1 24.5 @)
Co02 24.6 (@]
Co03 24.1 @]
Cco4 24.2 @]
C05 24.3 @]
C06 24.4 0
Cco7 24.2 @]
co8 24.3 @)
Co09 24.6 (@]
C10 24.2 @]

Note: D- Disassembly, F- Fire, O- No disassembly, no fire, test sample external temperature does not exceed

170 °C.

TE: D- ik F- ks O- Tofiik. Jole ok, IuURE bR IR AV 170 °C.

KSB_TRF No. UN38.3_R6
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Appendix 7
MR 7

Test Items
T H

Overcharge

T

7.1

Test procedure
M8 IR

The charge current shall be twice the manufacturer's recommended maximum continuous
charge current. The duration of the test shall be 24 hours. The minimum voltage of the test shall

be as follows:

7 R FEL A 1 o A UL B KR R 70 R R AL A, DM (8] 0y 24 /it o 8 A /) HL T A

T

When the manufacturer’'s recommended
charge voltage is not more than 18V, the
minimum voltage of the test shall be the
lesser of two times the maximum charge
voltage of the or 22V.

Rechargeable batteries meet this
requirement if there is no disassembly and no
fire within seven days of the test.

WUR) AR I 70 fL e s AN 18V, T ik
RIS SR P ) 21 0 e K 7o H H I B
22V Z IAl 8/ ME -

RIS AERIR J5 7 R N BTG FITC A «

N/A
i

When the manufacturer’'s recommended
charge voltage is more than 18V, the
minimum voltage of the test shall be 1.2
times maximum charge voltage.
Rechargeable batteries meet this
requirement if there is no disassembly and no
fire within seven days of the test.

AR e I e B L R 18V, A
BN RN ZAN 1.2 f500) FAEFER K
PR

IR AE IR J5 7 RN BT HAE M TR «

The specified maximum charge voltage is 57.6V;
The specified maximum charge current is 100A;
The test voltage is 69.12V;

The test current is 200A.

] ZRME i K 78 L HL N 57.6V;
I ZXHE B oK 78 FLHL AL 100A;
MK HL BN 69.12V;
MR FELJE /9 200A.

7.2

Result
MFREAE S

Sample No.

ERIE RS

Voltage Before test(V)
AR T 28 HL (V)

Test result
M R

BO5

52.94

O

BO6

52.92

BO7

52.91

BO8

52.93

O|O]|O

Note: D- Disassembly, F- Fire, O- No disassembly, no fire.

TE: D- itk FB-i2k; O- ok, k.

KSB_TRF No. UN38.3_R6
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Appendix 8
& 8
Test ltems Forced discharge
M H it il T A
81 Test procedure
' M8 IR
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
D.C, power supply at an initial current equal to the maximum discharge current specified the
manufacturer. The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell, each cell shall be forced discharged for
a time interval (in hours) equal to its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire within
seven days of the test.
AN A AR PR BRI T 5 12V B AL LU R IR R A0 R A T 1) 12 1R 45 7 A B R TSR LR Y 2% AF
SRR o T 00 T8 PR LA AR B A LSS B Bl N B R BCRRAT, BEAS HLE
SER ) FC PRI T (ZNES) R 800 25 B ok LA R (22335 - i FL T B P 7 L LM R ARG 5 7 R I RLTE
FRAR R TE R )e o
Result
o I
Sample No. Voltage Before test Test result Sample No. Voltage Before test Test result
FE g 5 D HT FF % L (V) M 4h FE i 5 M HT T 2% HLUE (V) M EE R
Ci11 2.688 (@) Cc21 2.675 0]
C12 2.689 O C22 2.676 (@)
C13 2.684 O Cc23 2.674 (@)
C14 2.686 (@] C24 2.669 0]
C15 2.685 @] C25 2.667 @]
C16 2.683 @] C26 2.668 (0]
C17 2.687 O c27 2.673 (0]
C18 2.681 (@] Cc28 2.671 0]
C19 2.678 0] C29 2.677 (0]
C20 2.677 @] C30 2.672 (0]

Note: D- Disassembly, F- Fire, O- No disassembly, no fire.

. D-fifth; F-il2k; O- ik, Ttk

KSB_TRF No. UN38.3_R6
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Photos of samples
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Figure 1 Front view of battery

Figure 2 Back view of battery

KSB_TRF No. UN38.3_R6
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Photos of samples
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Figure 3 Front view of cell

o

)
S—

Figure 4 Back view of cell

KSB_TRF No. UN38.3_R6
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Photos of samples

sl slal

Model H V10
Energy/Voltage : 5.12kWh/51.2V =

Capacity : 100Ah VOItsm”G

Charge Voltage : 56~57.6V ENERGY
Dimension . 442mm*470mm*133mm
Production Date : 01.01.2023

LFP LITHIUM-ION BATTERY PACK

IFpP50/175/122/[1P16S]M/-20+50/95

MADE IN CHINA

SHENZHEN VOLTSMILE ENERGY TECHNOLOGY CO. ,LTD
WWW.VOLTSMILE.COM

S/N:V1048100ANCPC02301010001

Figure 5 Label view

KSB_TRF No. UN38.3_R6
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Important Notice

1. The report is invalid if it is not stamped with the "Testing Special Stamp" and the "Riding Seam
Stamp”.
W ARG R M “RaEE” R
2. The test report is invalid without the signatures of Approver, Reviewer and Testing engineer.
KARE BTN HIZAN LER AL T
3. The test report can not be partially copied unless prior written approval is issued from our lab.
RN & R 2 ASE G 2= e e, A8 =2
4. The report is invalid when anything of following happens — illegal transfer, reproduce, embezzlement,
imposture, modification or tampering in any media form.
MEHLE, SHl. BH. BH. R SCMEA AR X S Bk S R
5. Product information and customer information provided by the applicant, we are not responsible for its
authenticity.
77 s BN P E B S AR, BT R S A 5
6. The test report is valid for the tested samples only.
AR A AR A I A it A 28
7. If there is any objection to report, the client should inform issuing laboratory within 15 days from the

date of receiving test report.

WX ARG I, ATEIEIR G 15 K A AR R, A T2 8.

KA ARBHERARIRS AR A A

Laboratory KSIGN(Guangdong) Testing Co., Ltd.

o Ak ERBERINTEZ XD HEED A X RE VDX ARE) B BAXCH—ER
fil, 518104

Address West Side of 1/F., Building C, Zone A, Fuyuan New Factory, Jiujiu Industrial Park,
Minzhu, Shatou, Shajing, Bao'an District, Shenzhen, Guangdong, China

H1E(Tel.): +(86) 0755-29852678

fEH (Fax.): +(86) 0755-29852397

E-mail: info@gdksign.cn

--- End of Report ---
W 4R

KSB_TRF No. UN38.3_R6
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